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GEMSTONE IDENTIFICATION REPORT

Report Number :  S00510073 Date :  October 07, 2005

Client Number: 050539

Unless otherwise indicated, the item(s} described below has/have been examined by at ieast two qualified
AIGS staff gemologists and the stated result obtained. This report is limited in accordance with the
agreement printed on its inside front cover, the cover being an integral part of this report.

Item(s) :
One loose oval faceted transparent green stone weighing 1.08 carats and measuring 7.93 —
6.00 x 4.16 mm.

Result(s) :
Found to be a NATURAL COLOR CHANGE FELDSPAR

Comment(s) :

The stone displays change-of-color from green in daylight to purple in incandescent light
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